




DEMİRSOY Döküm Metal İş. San ve Tic. Ltd. Şti.
DEMİRSOY Casting metal Cons.Trade and Industry Ltd.Company
Tel/Phon: 00 90 212 485 40 85
Faks/Fax: 00 90 212 485 49 42

**DEMİRSOY DÖKÜM METAL İNŞAAT
SANAYİ VE TİCARET LTD. ŞTİ.**



TENSILE TEST RESULT/29.03.2017

DISCRIPTION	THREADED TUBE 35MM
PART NO	T35
WEIGHT (KG)	2,8/M
TEST DEVICE	100 Tons
NAME	Universal Testing Machine
BRAND	Shimadzu
ATRICLE NO	UH-F1000kNI
DEVICE TYPE	Digital
APPLIED METHOD	5mm/min
AMBIENT TEMPERATURE	21 C
MEASURED LOAD(kN)	156,8
REMARKS/RESULTS	After applying bending force on sample till the value of 156,38 kN, it was seen that bending came into occurence on the pipe where the bolt nut pass over. At the end of the experiment, there was no disentanglement on bolt nut. However, it was seen that the bolt nut was nut rotating freely
SAMPLE PHOTOS	

Inspecteur
Stamp

This inspection certificate was provided electronically and is valid without signature
The Signed Original ia avaiable at Demirsoy.